saanis. FCC RF Test Report Report No. : FR460508C

Band edge measurements

Test Result
RefLevel[dBm | ResultfdBm | Limit[dBm .
TestMode Antenna | ChName | Freq(MHz) Verdict
/100KHz] /100KHz] /100KHz]
Ant7 Low 2412 10.89 -40.28 <-9.11 PASS
Ant9 Low 2412 11.20 -42.04 <-8.8 PASS
11B-CDD
Ant7 High 2462 10.07 -47.6 <-9.93 PASS
Ant9 High 2462 10.95 -47.92 <-9.05 PASS
Ant7 Low 2412 7.63 -29.69 <-12.37 PASS
Ant9 Low 2412 8.14 -32.23 <-11.86 PASS
11G-CDD
Ant7 High 2462 7.40 -38.57 <-12.6 PASS
Ant9 High 2462 8.06 -40.54 <-11.94 PASS
Ant7 Low 2412 6.62 -29.61 <-13.38 PASS
Ant9 Low 2412 7.00 -33.5 <-13 PASS
11AX20MIMO
Ant7 High 2462 5.27 -40.13 <-14.73 PASS
Ant9 High 2462 7.55 -39.82 <-12.45 PASS
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Conducted Spurious Emission

Test Result
FregRange RefLevel Result Limit .
TestMode | Antenna | Freq(MHz) | =1y ™ | [4Bm/100kHZ] | [dBm/100KHZ] | [dBm/100KHZ] | VETIICt
30~1000 10.89 -50.04 <-9.11 PASS
Ant7 2412 1000~26500 10.89 -44.3 <-9.11 PASS
30~1000 11.20 -49.78 <-8.8 PASS
Antd 2412 1000~26500 11.20 -43.85 <-8.8 PASS
~ - <-
Ant7 2437 30~1000 10.23 49.98 <-9.77 PASS
11B-CDD 1000~26500 10.23 -43.95 <-9.77 PASS
ARt9 2437 30~1000 10.13 -49.81 <-9.87 PASS
1000~26500 10.13 -44.07 <-9.87 PASS
30~1000 10.07 -49.39 <-9.93 PASS
Ant7 2462 1000~26500 10.07 -43.71 <-9.93 PASS
30~1000 10.95 -49.88 <-9.05 PASS
Antd 2462 1000~26500 10.95 -44.23 <-9.05 PASS
30~1000 7.63 -49.08 <-12.37 PASS
Ant7 2412 1000~26500 7.63 -43.95 <-12.37 PASS
30~1000 8.14 -49.29 <-11.86 PASS
Antd 2412 1000~26500 8.14 -43.57 <-11.86 PASS
~ - <-
Ant7 2437 30~1000 7.33 49.69 <-12.67 PASS
11G-CDD 1000~26500 7.33 -44.01 <-12.67 PASS
ARt9 2437 30~1000 8.09 -50.26 <-11.91 PASS
1000~26500 8.09 -44.66 <-11.91 PASS
30~1000 7.40 -49.47 <-12.6 PASS
Ant7 2462 1000~26500 7.40 -43.76 <-12.6 PASS
30~1000 8.06 -50.23 <-11.94 PASS
Antd 2462 1000~26500 8.06 -44.37 <-11.94 PASS
30~1000 6.62 -49.83 <-13.38 PASS
Antz 2412 1000~26500 6.62 -44.56 <-13.38 PASS
30~1000 7.00 -49.86 <-13 PASS
Ant 2412
nto 1000~26500 7.00 -43.02 <-13 PASS
~ - <-
ARt7 2437 30~1000 6.62 50.11 <-13.38 PASS
11AX20MIMO 1000~26500 6.62 -43.71 <-13.38 PASS
ARt9 2437 30~1000 7.24 -50.14 <-12.76 PASS
1000~26500 7.24 -43.26 <-12.76 PASS
30~1000 5.27 -50.03 <-14.73 PASS
Ant7 2462 1000~26500 5.27 -43.37 <-14.73 PASS
30~1000 7.55 -50.14 <-12.45 PASS
Antd 2462 1000~26500 7.55 -43.73 <-12.45 PASS
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Maximum Peak Output Power
2.4GHz Band MIMO

Peak Conducted - EIRP

Conducted Power DG Power
Mod. | P | nTx [ch.| e Power Limit (dBi) Power Limit | 72SS
Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail

Ant7 | Ant9 | SUM | Ant7 | Ant9 | Ant7 | Ant9 | Ant7 | Ant9 | Ant7 | Ant9
11b |1Mbps| 2 1 | 2412 | 22.02 | 22.08 | 25.06 30.00 0.28 25.34 36.00 Pass
11b |1Mbps| 2 6 | 2437 | 22.10 | 21.96 | 25.04 30.00 0.28 25.32 36.00 Pass
11b |1Mbps| 2 11 | 2462 | 21.99 | 22.09 | 25.05 30.00 0.28 25.33 36.00 Pass
11g |6Mbps| 2 1 | 2412 | 25.05 | 25.52 | 28.30 30.00 0.28 28.58 36.00 Pass
11g |6Mbps| 2 6 | 2437 | 25.21 | 25.65 | 28.45 30.00 0.28 28.73 36.00 Pass
11g |6Mbps| 2 11 | 2462 | 23.82 | 24.48 | 27.17 30.00 0.28 27.45 36.00 Pass
HT20 | MCSO | 2 1 | 2412 | 24.53 | 24.97 | 27.77 30.00 0.28 28.05 36.00 Pass
HT20 | MCSO | 2 6 | 2437 | 25.03 | 25.68 | 28.38 30.00 0.28 28.66 36.00 Pass
HT20 | MCSO | 2 11 | 2462 | 24.12 | 24.65 | 27.40 30.00 0.28 27.68 36.00 Pass
VHT20| MCSO | 2 1 | 2412 | 24.61 | 25.01 |27.82 30.00 0.28 28.10 36.00 Pass
VHT20| MCSO | 2 6 | 2437 | 25.08 | 25.49|28.30 30.00 0.28 28.58 36.00 Pass
VHT20| MCSO | 2 11 | 2462 | 24.19 | 24.72 | 27.47 30.00 0.28 27.75 36.00 Pass
2.4GHz Band MIMO

Peak Conducted EIRP

Conducted Power DG EIRP Power
Mod. | P22 Inx|cn | e | RY Power Limit (dBi) Power Limit  |Pass
Rate (MHz) | Config. (dBm) (dBm) (dBm) (dBm) [Fail

Ant7 | Ant9 | SUM | Ant7 | Ant9 | Ant7 | Ant9 | Ant7 | Ant9 | Ant7 | Ant9
HE20|MCSO| 2 | 1 |2412| Full |24.67|25.19(27.95| 30.00 0.28 28.23 36.00 Pass
HE20|MCSO| 2 | 1 |2412| 26/0 |19.77|19.69(22.74| 30.00 0.28 23.02 36.00 Pass
HE20|MCSO| 2 | 1 |2412|52/37 |22.39|22.65(25.53| 30.00 0.28 25.81 36.00 Pass
HE20|MCSO0| 2 1 | 2412 |106/53|24.28|25.07|27.57 30.00 0.28 27.85 36.00 Pass
HE20|MCSO| 2 | 6 |2437| Full [25.19|25.8928.56 30.00 0.28 28.84 36.00 Pass
HE20|MCSO| 2 | 6 |2437 | 26/0 |20.42|20.5923.52 30.00 0.28 23.80 36.00 Pass
HE20|MCSO| 2 | 6 |2437 | 52/37 |23.33|23.37(26.36 30.00 0.28 26.64 36.00 Pass
HE20|MCSO| 2 | 6 |2437 |106/53|25.07|25.78|28.45 30.00 0.28 28.73 36.00 Pass
HE20|MCSO| 2 |11 |2462| Full [24.28|24.92|27.62 30.00 0.28 27.90 36.00 Pass
HE20(MCSO| 2 |11 |2462| 26/8 |19.72|19.65|22.70 30.00 0.28 22.98 36.00 Pass
HE20|MCSO| 2 | 11 |2462 | 52/40 [22.12|22.16 |25.15 30.00 0.28 25.43 36.00 Pass
HE20(MCSO| 2 |11 | 2462 |106/54|23.75|24.25|27.02 30.00 0.28 27.30 36.00 Pass
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Maximum Average Output Power (Reference Only)

2.4GHz Band MIMO
Data Fre Flc?iz?(;r Condﬁ\é(ta(;adglgower Coggvlcgf’ed DG_ IEOI:?VZr PEc;sv:r bass
hhlert. Rate U Cl (MHc;) (dB) with ?dué)llﬂf;l ctor (lagnnlqt) (dB) (dBm) (b'én,:f) [Fail
Ant7|Anto| Ant7 | Antg | SuM | Ant7 | Antg |Ant7 | Anto | Ant7 | Anto | Ant7 | Anto

11b |1Mbps| 2 1 | 2412 |0.07{0.07|19.52|19.55|22.55 30.00 0.28 22.83 36.00 |[Pass

11b |1Mbps| 2 6 | 2437 |0.07|0.07{19.58|19.50(22.55 30.00 0.28 22.83 36.00 |[Pass

11b |1Mbps| 2 | 11 | 2462 |0.07|0.07|19.60|19.69|22.66| 30.00 0.28 22.94 36.00 |Pass

11g |6Mbps| 2 | 1 |2412|0.04|0.04|18.53|18.77|21.66| 30.00 0.28 21.94 36.00 |Pass

11g |6Mbps| 2 6 | 2437 |0.04|0.04{18.94|19.02(21.99 30.00 0.28 22.27 36.00 |[Pass

11g |6Mbps| 2 | 11 | 2462 (0.04|0.04|17.59|17.86(20.74| 30.00 0.28 21.02 36.00 |[Pass

HT20 |MCSO| 2 1 | 2412 |0.00|0.00{17.22|17.52|20.38 30.00 0.28 20.66 36.00 |[Pass
HT20 |[MCSO| 2 | 6 |2437|0.00|0.00|18.10(18.17|21.15| 30.00 0.28 21.43 36.00 |Pass
HT20 |[MCSO| 2 |11 | 2462 (0.00|0.00(17.33|17.53|20.44| 30.00 0.28 20.72 36.00 |[Pass
VHT20| MCSO| 2 1 | 2412 |0.00{0.00|17.28|17.59|20.45 30.00 0.28 20.73 36.00 |[Pass
VHT20| MCSO| 2 6 | 2437 |0.00|0.00|18.15(18.27|21.22 30.00 0.28 21.50 36.00 |[Pass
VHT20|MCSO| 2 |11 | 2462 ({0.00({0.00(17.41|17.62(20.53| 30.00 0.28 20.81 36.00 |Pass

2.4GHz Band MIMO
leégr Co_ncﬁl\::i;ilgsower Cog\élx;tred DQ PEoI\I/?er IDEc;\T/gr
Mod.| poie [NTX|CH | ki contig | @8 | e | @em | | @Bm | e TFai
Ant7 [ Ant9 | Ant7 | Ant9 | SUM Ant7|Ant9 Ant7|Ant9 Ant7‘Ant9 Am7‘Ant9
HE20|MCSO| 2 1 (2412 | Full [0.00({0.00|17.34{17.65|20.51| 30.00 0.28 20.79 36.00 |[Pass
HE20|MCSO0| 2 1 | 2412 | 26/0 |0.00(0.00|8.91|8.59 |11.76 30.00 0.28 12.04 36.00 |Pass
HE20|MCSO| 2 1 | 2412 | 52/37 |{0.00(0.00|11.48({11.29|14.40| 30.00 0.28 14.68 36.00 |[Pass
HE20|MCSO| 2 1 | 2412 |106/53|0.00(0.00|13.72{13.83|16.79| 30.00 0.28 17.07 36.00 |[Pass
HE20|MCSO| 2 6 (2437 | Full [0.00(0.00|18.27({18.30({21.30| 30.00 0.28 21.58 36.00 |[Pass
HE20|MCSO0| 2 6 | 2437 | 26/0 |0.00({0.00|9.38 |9.59 |12.50( 30.00 0.28 12.78 36.00 |Pass
HE20|MCSO| 2 6 |2437 | 52/37 |{0.00(0.00|12.35({12.38|15.38| 30.00 0.28 15.66 36.00 |[Pass
HE20|MCSO| 2 6 | 2437 [106/53|0.00(0.00|14.53({14.71|17.63| 30.00 0.28 17.91 36.00 |[Pass
HE20({MCSO| 2 |11 |2462| Full |0.00|0.00(17.45|17.67({20.57| 30.00 0.28 20.85 36.00 |[Pass
HE20|MCSO| 2 |11 |2462| 26/8 |0.00({0.00|9.11 | 8.82 |11.98| 30.00 0.28 12.26 36.00 |Pass
HE20({MCSO| 2 | 11 | 2462 | 52/40 |0.00|0.00(11.48|11.37(14.44| 30.00 0.28 14.72 36.00 |[Pass
HE20({MCSO| 2 | 11 | 2462 |106/54|0.00|0.00 (13.48|13.77(16.64| 30.00 0.28 16.92 36.00 |[Pass
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<802.11ax Part RU>

Maximum power spectral density

Test Result
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Result Himit Verdict
[dBm/3kHz] [dBm/3kHz]

26Tone RUO -8.41 <8.00 PASS

Ant7 2412 52Tone RU37 -8.72 <8.00 PASS

106Tone | RU53 -8.76 <8.00 PASS

26Tone RUO -9.55 <8.00 PASS

Ant9 2412 52Tone RU37 -8.38 <8.00 PASS

106Tone | RU53 -8.46 <8.00 PASS

26Tone RUO -5.93 <8.00 PASS

total 2412 52Tone RU37 -5.54 <8.00 PASS

106Tone RUS53 -5.60 <8.00 PASS

26Tone RUO -7.49 <8.00 PASS

Ant7 2437 52Tone RU37 -7.03 <8.00 PASS

106Tone RUS53 -6.94 <8.00 PASS

26Tone RUO -7.09 <8.00 PASS

11AX20MIMO Ant9 2437 52Tone RU37 -6.69 <8.00 PASS
106Tone | RU53 -6.59 <8.00 PASS

26Tone RUO -4.28 <8.00 PASS

total 2437 52Tone RU37 -3.85 <8.00 PASS

106Tone | RU53 -3.75 <8.00 PASS

26Tone RUS8 -8.44 <8.00 PASS

Ant7 2462 52Tone RU40 -8.66 <8.00 PASS

106Tone RU54 -8.59 <8.00 PASS

26Tone RU8 -8.81 <8.00 PASS

Ant9 2462 52Tone RU40 -8.04 <8.00 PASS

106Tone | RU54 -8.81 <8.00 PASS

26Tone RU8 -5.61 <8.00 PASS

total 2462 52Tone RU40 -5.33 <8.00 PASS

106Tone | RU54 -5.69 <8.00 PASS
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Test Graphs
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11AX20MIMO_Ant7_2462_26Tone_RUS8
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11AX20MIMO_Ant7_2462_106Tone_RU54
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 | 15C RS§247-QP
'- 15C RSS247-AVG
50.0( i |
400011 S
: PR
30.0
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-L 2024 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1 0.156 47.43 -18.26 65.60 36.89 0.12 10.42 QP
2 0.156 30.73 -24.96 55.68 20.19 0.12 10.42 Average
3 0.174 48.71 -15.06 64.77 39.20 0.10 10.41 QF
4 0.174 35.81 -18.96 54.77 25.30 0.10 10.41 Average
5 0.238 42.66 -19.51 62.17 32.20 0.08 10.38 QP
8 0.238 30.36 -21.81 52.17 19.90 0.08 10.38 Average
7 1.949 36.46 -19.54 56.00 26.60 -0.22 10.08 QP
8 1.949 28.36 -17.64 46.00 18.50 —0.22 10.08 Average
9 2.213 38.07 -17.93 56.00 28.19 -0.20 10.08 QF
10 2.213 31.07 -14.93 46.00 21.19 -0.20 10.08 Average
11 2.500 38.09 -17.91 56.00 28.21 -—0.19 10.07 QP
12 % 2.500 31.19 -14.81 46.00 21.31 -0.18 10.07 Average
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level {(dBuV)
70.0
600 | 15C RS§247-QP
50.0 Jj | 15C RSS247-AVG
40.0
‘£
11
30.0
1
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1%  0.164 50.44 -14.81 65.25 39.90 0.12 10.42 QP
2 0.164 34.74 -20.51 55.25 24.20 0.12 10.42 Average
3 0.174 48.74 -16.03 64.77 38.20 0.13 10.41 QF
4 0.174 35.14 -19.83 54.77 24.60 0.13 10.41 Average
5 0.222 41.96 -20.78 62.74 31.51 0.06 10.39 QP
8 0.222 28.36 -23.38 52.74 18.91 0.06 10.39 Average
7 0.541 36.25 -19.75 56.00 26.20 -0.15 10.20 QP
8 0.541 31.15 -14.85 46.00 21.10 -0.15 10.20 Average
9 0.589 35.52 -20.48 56.00 25.50 -0.16 10.18 QF
10 0.589 30.62 -15.38 46.00 20.60 -0.16 10.15 Average
11 2.650 33.07 —22.93 56.00 23.20 —0.20 10.07 QP
12 2.650 25.77 -20.23 46.00 15.90 -0.20 10.07 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41~ 42%
Test Engineer : Jerry Xu
Temperature : 22 ~ 23°C

Radiated Spurious Emission Test Modes

Mode (I?waHng) Antenna Modulation Channel Frequency g::: RU Remark
Mode 1 2400-2483.5 CDD 7+9 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 CDD 7+9 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 CDD 7+9 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 CDD 7+9 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 CDD 7+9 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 CDD 7+9 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 CDD 7+9 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 8 2400-2483.5 CDD 7+9 802.11ax HE20 01 2412 MCSO0 106/53 -
Mode 9 2400-2483.5 CDD 7+9 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 10 2400-2483.5 CDD 7+9 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 11 2400-2483.5 CDD 7+9 802.11ax HE20 11 2462 MCSO 106/54 -
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Summary of each worse mode

Mode Modulation Ch. (',:\;aqz) (dléi(/e/lm) (dléhn\]/'/tm) M(zrg)m Pol i(\alzk Result Remark

1 802.11b 01 2389.69 48.98 54.00 -5.02 H AVERAGE Pass Band Edge
802.11b 01 4824.00 46.87 54.00 -7.13 V  AVERAGE Pass Harmonic

) 802.11b 06 2499.18 49.27 54.00 -4.73 H AVERAGE Pass Band Edge
802.11b 06 4874.00 47.43 54.00 -6.57 V  AVERAGE Pass Harmonic

3 802.11b 11  2485.41 49.60 54.00 -4.40 H AVERAGE Pass Band Edge
802.11b 11  7386.00 43.92 74.00 -30.08 \Y PEAK Pass Harmonic

4 802.11g 01 2386.83 51.90 54.00 -2.10 H AVERAGE Pass Band Edge
802.11g 01 4816.50 47.72 74.00 -26.28 \% PEAK Pass Harmonic

5 802.11g 06 2498.99 49.27 54.00 -4.73 V  AVERAGE Pass Band Edge
802.11g 06 7311.00 44.99 74.00 -29.01 \% PEAK Pass Harmonic

5 802.11g 11  2485.64 51.88 54.00 -2.12 H AVERAGE Pass Band Edge
802.11g 11 7386.00 43.96 74.00 -30.04 \% PEAK Pass Harmonic

802.11ax HE20 01 2389.95 51.89 54.00 -2.11 H AVERAGE Pass Band Edge

! 802.11ax HE20 01  4824.00 41.68 74.00 -32.32 \% PEAK Pass Harmonic
802.11ax HE20 01 2389.82 48.87 54.00 -5.13 H AVERAGE Pass Band Edge

8 802.11ax HE20 01 - - - - - - - Harmonic
802.11ax HE20 06  2499.94 49.25 54.00 -4.75 V  AVERAGE Pass Band Edge

o 802.11ax HE20 06  7311.00 44.70 74.00 -29.30 Y PEAK Pass Harmonic
802.11ax HE20 11  2483.51 51.88 54.00 -2.12 H AVERAGE Pass Band Edge

10 802.11ax HE20 11  7386.00 44.67 74.00 -29.33 \% PEAK Pass Harmonic
1 802.11ax HE20 11  2483.51 43.63 54.00 -10.37 H AVERAGE Pass Band Edge
802.11ax HE20 11 - - - - - - - Harmonic

Sporton International Inc. (Kunshan) Page Number : C2of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2




saranas. FCC RF Test Report Report No. : FR460508C

Mode Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

ANT CDD 7+9
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B J CPART15C B FCCPART 15C
50 1 .Mﬂ( ‘{ mﬁw 50
u g b
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 235199 60.93 74.00 -13.07 48.57 32.82 6.54 3228 6.00 153 293 PEMK 1 2412.00 116,64 ----vv -vnem- 103.65 32,55 6.63 3219 6.0 153 293 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
B3 813
650 50
FCLC PART A5C (AVG) FCCPARTA5C (AVG)
44 48.8/ T
Av
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 2389.69 43,98 54.00 -5.00 36,08 32.48 6.60 3218 600 153 293 AVERAGE

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
T 412,00 112,14 --meem woeeee 99,15 32,55 6.63 3219 6.8 153 293 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number : C30of C41



saranas. FCC RF Test Report Report No. : FR460508C

Mode Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

ANT CDD 7+9
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
B | CPART15C B FCCPART 15C
‘ ‘
50 1 W’AM M 50
bbbt eitmb bt M
48 448
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 137027 6122 74.00 -10.78 48.56 32.77 6.58 3219 6.00 339 MPEN 1 2412.00 115,83 --vsev oomeee 102,84 32,55 6.63 3219 6.00 339 44 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 1134 !
45 95
B3 813
650 50
FCC PART A5C (AVG) FCCPARTA5C (AVG)
49 e 49 e
Av
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)

Linit OQver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Mt B B & & B B a iy
1 1389.80 43.89 54.00 -5.11 35.%9 32.48 6.60 3218 6.00 339 44 AVERAGE

Linit Qver Read Ant Cable Preamp Aux APos TPos

Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwe B B & & B B a g

1 241200 11129 --seev oomees 98,30 3255 6.63 3219 6.00 339 44 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number : C40of C41



e as. FCC RF Test Report Report No. : FR460508C

Pol. Horizontal Vertical
mL&veI[ﬂBu‘lﬁn] L“Levellm‘ﬂm)
900 90
. FCL PART £5C) T FCCPART 15C)
600
50 mem
50 WWW e W
Peak WMMWM r,,,
Avg W 00
i 154
3000 6000, 9000, 12000, 15000, 18000
3000 6000, 000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Linit Over Read Art Cable Preamp Aux APos TPos freg level Line Linit Level Factor Loss Factor Factor Remark
Freq level Line Limit Level Factor Loss Factor Factor Remark -
- Moz dBul/m dBV/m @B OBV B B OB B o dyg
Mz dwufm dBuv/m B BV dBm B B A8 o deg 1482400 49.56 74.00 -24.14 67.46 3420 9.47 6L27 Q.00 109 79 pEAC
143400 4161 74.00 -32.39 59.21 4.8 9.47 6L.77 0.0 - --- PEMK 1 4524.08 46.87 S4.B0 -7.13 64.47 3428 9.47 6L.27 .08 109 79 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C50f C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



saranas. FCC RF Test Report

Report No. : FR460508C

Mode Band Edge - L

2400-2483.5_802.11b_CHO06_2437MHz

ANT
Pol. Horizontal
11ﬂLe\leI (dBuVim)
1138
45
B FCC HART 15C
650 1
| R et gt o e LR FOm T
48
Peak
325
163
U
Pl 13354 13608 2362 s Uy
Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 334848 6L11 74.00 -12.89 48.79 3195 6.54 32.20 6.00 104 298 PEMK
11ﬂLe\leI (dBuVim)
1138
45
B3
650
FCC PART J5C (AVG)
488
Av
g 325
163
U
Pl 13354 13608 2362 s Uy
Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 2389.88 43.55 54.00 -5.45 35.65 32.48 6.60 3218 6.00 104 298 AVERAGE

CDD 7+9

Fundamental
11"Le\iel (dBuVim)
1138 !
95
B FCCPART 15C
50
T
448
35
163
U
1000 1400, 1600, 200, 2600, 3000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwe B B & & B B a g
1 237,00 114,36 ---nev -vnees 10143 3246 6.67 32.20 6.00 104 295 PEAK
11"Le\iel (dBuVim)
1138 1
95
813
50
FCCPARTA5C (AVG)
48.8/
35
163
U
1000 1400, 1600, 200, 2600, 3000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwe B B & & B B a g
1 2437.00 109,88 ----vv -=nom- 96.95 3246 6.67 32.20 6.00 104 295 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number : C6 of C41



e as. FCC RF Test Report Report No. : FR460508C

Pol. Horizontal Fundamental

o Level (Bulim)

FCCPART 15C

04 i 1
oo 4 TN PRI T e ¥

Peak Blank
18

i 1496 1622 148 U4 50
Frequency (MHz)

Linit Ouer fead Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1249930 6130 74.00 -12.70 48.09 3270 675 3224 600 104 298 PEMK

o Level (Bulim)

w:r\

\ FCC PART 15¢ (AVG)
e -~ ‘
Avg Blank
15
183
w 1488 1612 1148 114 ]
Frequency (MHz)

Linit Ouer fead Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1 49,18 49.27 5400 -473 36,06 3270 675 3224 6.0 104 298 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C7of C41
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



saranas. FCC RF Test Report Report No. : FR460508C

Mode Band Edge - L

2400-2483.5_802.11b_CHO06_2437MHz

ANT CDD 7+9
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 13 1
45 95
B FCCRART 15C B FCCPART 15C
650 1 M 50
gt TR RS Ao et M ittt o
48 448
Peak
325 35
163 163
U U
Pl 13354 13608 2362 s Uy 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 138391 6L17 74.00 -12.83 48.36 32.41 6.59 3219 6.60 372 28 PEN 1 2437.00 112,66 ----vv -=-om- 99.73 3246 6.67 3220 6.00 372 25 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
650 50
FCLC PART 45C (AVG) FCCPARTA5C (AVG)
s s I ]
Av
g 325 35
163 163
U U
Pl 13354 13608 2362 s Uy 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 1388.61 43.47 54.00 -5.53 35.59 32.46 6.60 3218 6.00 372 28 AVERAGE 1 2437.00 108,27 ----vv -vnem- 95,35 3245 6.67 3220 6.00 372 25 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C8of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



e as. FCC RF Test Report Report No. : FR460508C

Pol. Vertical Fundamental

o Level (Bulim)

" FCCPARTA5C
W’W Mol " A Alld, i I A HM“

Peak Blank
18

i 1496 1622 148 U4 10
Frequency (MHz)

Linit Ouer fead Ant CaflePreamp  Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1 24%.05 62.28 74.00 -11.72 49.14 32.64 674 3.4 680 M 2B PEMK

o Level (Bulim)

97‘/_\

\ FCC PART15C [AVE)
a4 L I
Avg Blank
325
163
uy U408 U622 U144 U814 Ll
Frequency (MHz)

Linit Ouer fead Ant CaflePreamp  Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
149,12 49.25 5400 -4.75 36,05 32.69 675 324 6.8 3T 28 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C9of C41
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



SPORTON LAB.

FCC RF Test Report

Report No. : FR460508C

Pol. Horizontal Vertical
mLeveI(ﬂBu‘ﬂm) L“Level(m‘ﬂm)
ETil 4l ne
[KAY b
900 kL
FOC PART 15 7 L PARTAKE
B0 i FCCPART L AV
FCCPART15C [AVG]| ? ;
450 e L T ﬂm
40 W’“‘W o] oA TR
Peak g
N
10 300
Avg s
150
3000 6000 9000, 12000, 15000 18000
3000 6000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Over Read  Ant Cable Preamp Aux APos TPos
Linit Over Read Ant Cable Preamp  Awc APos Tos freg level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Linit Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dBul/m dBuV/m B dBW dB/m B B B m deg 1 4874.08 50.63 74.80 -23.97 67.59 3415 9.52 6L.23 .08 100 82 PEAC
147400 4170 74.00 -32.30 59.26 415 9.52 6L.B 0.0 --- PEAK 1 457408 47.43 5480 -6.57 64.99 3415 9.52 6123 0.8 109 52 AVERAGE
1 T3L.6e 43.44 74.80 -30.56 56.78 35.78 1L.69 60.73 @.08 -~ PEAK 3 7300 44.88 74.00 -29.12 58.22 35.70 1169 60.73 0.8 -- - PEAK
Sporton International Inc. (Kunshan) Page Number : Cl0of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



saranas. FCC RF Test Report Report No. : FR460508C
3
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT CDD 7+9
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B ! FCCPART 15C B FCCPART 15C
1
50 WM 1 50
A el by I o ‘J' Aoy
s T
Peak
325 35
163 163
22 4596 un2 24348 U924 200 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 248518 62.56 74.00 -11.44 49.44 32.61 6.74 3223 6.00 108 300 PEAK 1 2462.00 115,52 --ssev oomeee 102,57 3247 678 3222 6.00 100 300 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
50 50
) FCC PART A5C (AVG) FCCPARTA5C (AVG)
u : 4a.a/
Av
g 325 35
163 163
22 456 un2 24348 U924 200 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 2485.41 49.60 54.00 -4.40 36.48 32.61 6.74 32.23 6.0 109 380 AVERAGE 1 2462.00 11101 ---svv =vneme 98.06 3247 6.78 32.22 6.00 100 300 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl1 of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



saranas. FCC RF Test Report Report No. : FR460508C

Mode Band Edge

2400-2483.5_802.11b_CH11_2462MHz

ANT CDD 7+9
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 |
45 95
B FCCPART 15C B FCCPART 15C
1
. mm | GSIUMM‘J W
Fodutrrtinsh " bt phar s bl N
48 448
Peak
325 35
163 163
22 4596 un2 24348 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Uinit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindwe B BN & & B B a g
1 2487.95 619 74.00 -12.10 48.77 32.63 674 3.4 6.00 367 28 PEM T 2462.00 112,45 --veev ovmeee 99.50 3247 670 3222 6.0 367 25 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
50 50
) FCC PART A5C (AVG) FCC PARTA5C (AVG)
iy ‘ 4&.&/
Av
g 325 35
163 163
22 4596 un2 24348 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
T 43,50 49.59 5400 -4.41 36.49 32.60 673 3223 600 367 28 AVERAGE

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
1 246200 107,98 ----nn -oeee- 95.03 12,47 6.7 3222 600 367 25 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number : Cl2 of C41



e as. FCC RF Test Report

Report No. : FR460508C

Pol. Horizontal Vertical

T L)

100 105,

904 904

70 FCCPART 15C] T FCCPART15C]

0 FCPARTTRCAG) g FCPARTTECNG)

2

450 1 WWWW 40 WWW
Peak o I

309 00
Avg

10 140

3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy MroufnBNn & EW B & B & o i
1 492400 4169 74.80 -32.31 59.26 34.05 9.57 6L19 @.00 --- .- PEAK 1492400 43.58 74.00 -30.42 6L15 3485 9.57 6L19 @.00 --- --- PEAK
1 73608 43.73 74.86 -30.27 57.26 35.78 IL72 6089 .08 - --- PEAK 1 738608 43.92 74.00 -30.88 57.39 35.78 1L72 60.B9 Q.08 -- - PEAK
Sporton International Inc. (Kunshan) Page Number : Cl3 of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



saranas. FCC RF Test Report

Report No. : FR460508C

Band Edge

2400-2483.5_802.11g CHO1_2412MHz

Mode
ANT
Pol. Horizontal
11ﬂLe\leI (dBuVim)
134
i1
B L PART 15C
b
50
bbb et Mf[‘u
44
Peak
125
163
I 1. 2162, 238, 44, 40
Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Mt B B & & B B a iy
1 1389.95 66.67 74.00 -7.33 53.77 3248 6.60 3218 6.00 103 295 PEMK
11ﬂLe\leI (dBuVim)
134
i1
i3
50
4 FCCPARTY 36, (AVG)
488
Av
g 125
163
I 1. 216 238, 44, 40
Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

6 dbul dBm B A8 B om deg

1 386,83 519 54.00 -2.10 39.¢4 32.4 G6.60 3218 6.0 103 295 AVERAGE

CDD 7+9

Fundamental
11"Le\iel (dBuVim)
I
1138
95
B FCCPART 15C
50
448
35
163
U
1000 1400, 1600, 200, 2600, 3000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwe B B & & B B a g
1 2412.00 115,58 ---nvv =vnee- 102,59 32,55 6.63 3219 6.00 103 295 PEAK

11"Le\iel (dBuVim)

1138 i
95
813
50
FCCPARTA5C (AVG)
| ——
44 /
35
163
100 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark

6 by e B B B o deg
1 241200 106,69 ----vn -=emm- 93,69 32,56 6.63 32,19 6.0 103 295 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number : Cl4 of C41



saranas. FCC RF Test Report Report No. : FR460508C

Mode Band Edge

2400-2483.5_802.11g CHO1_2412MHz

ANT CDD 7+9
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B PART 15C B FCCPART 15C
L
Bl J\NW VV\/ B0
) T SO e
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Uinit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 B387.69 64.27 7400 -9.73 5140 32.45 6.60 3218 6.0 339 4B PEM 1 2412.00 113,58 ---nvv =enees 10855 3258 6.63 3218 6.00 339 45 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
650 50
| FCC PARRISC (AVG) FCCPARTA5C (AVG)
il N 4”h“ww,wmﬁwf~w”“”’4”m~F_—wJ
Av
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 2387.09 535 5400 -2.65 3B.48 32.45 6.60 3218 600 339 45 AVERAGE

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
1 212,00 184,79 --vnm woeeee 9180 32,55 6.63 3219 6.0 339 45 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number : Cl150f C41



SPORTON LAB.

FCC RF Test Report

Report No. : FR460508C

Pol. Horizontal Vertical
mL&veI[ﬂBu‘ﬂm] L“Levelldﬂll‘lﬁn)
900 90
750 FCCPARTA5C] 7 FCCPARTAC]
i FCCPART 1) Bl FCCPART EC A
1 Mm
Peak MWWW 6 | Y
Avg 300 300
150 144
3000 000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN B B B 6 o dy
1 452400 4L13 74.00 -30.87 56.73 34.28 9.47 6L.27 .00 PEAK 1 4816.50 47.70 74.80 -26.28 65.33 34.20 9.46 6L27 0.00 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number : Cl16 of C41



saranas. FCC RF Test Report Report No. : FR460508C

Mode Band Edge - L

2400-2483.5_802.11g_CHO6_2437MHz

ANT CDD 7+9
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
B FC(BART 15C B FCCPART 15C
W
50 1 50
T " . i i b I
48 448
Peak
325 35
163 163
U U
Pl 13354 13608 2362 s Uy 1000 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Uinit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindwe B BN & & B B a g
1 133477 68.75 74.00 -13.25 48.58 31.85 6.52 3220 6.0 109 209 PEAK 1 237,00 114,32 -veev ommeee 10140 3245 6.67 32.20 6.00 100 289 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
650 50
L PART A5C (AVG) FCCPARTA5C (AVG)
|————
9 = 4”mhwf,wwﬁwwwwﬂ“‘“ﬂﬂﬁ_Fh_H#
Av
g 325 35
163 163
U U
Pl 13354 13608 2362 s Uy 1000 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 21389.88 43.54 54.00 -5.46 35.64 32.48 6.60 3218 6.00 109 209 AVERAGE 1 2437.00 105,85 ----vv -onee- 92,95 3244 6.67 3221 6.00 100 209 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



e as. FCC RF Test Report Report No. : FR460508C

Pol. Horizontal Fundamental

o Level (Bulim)

ki FCCPART 15C

- T M bt w_u‘_‘“‘ Abot oyl

Peak Blank
18

i 1496 1622 148 U4 50
Frequency (MHz)

Linit Ouer fead Ant CaflePreamp  Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1 48576 6L55 74.00 -12.45 48.43 32.61 674 3223 600 108 209 PEAK

e Bl
i
97 E| \

Ny FOL PART 150 VG)
I

488 e
Avg Blank
325
163
uy U408 U622 U144 U814 Ll
Frequency (VHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1 249549 49.24 5400 -4.76 36,04 32.69 675 3224 600 100 209 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C18 of C41
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



saranas. FCC RF Test Report

Report No. : FR460508C

5
Mode Band Edge - L
2400-2483.5_802.11g_CHO06_2437MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 13 1
45 95
B FCCART 15C B FCCPART 15C
650 1 50
o TOPN AT | AR Ll ey “""'VM”M' I*MNAMWW
48 448
Peak
325 35
163 163
I 13354 13608 2362 s Uy 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 137010 60.24 74.00 -13.76 47.58 32.77 6.58 3219 6.60 372 28 PEN 1 37,00 112,62 --=nvv =onees 99.72 3243 668 3221 6.0 372 25 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
FCC PARTASC (AVG) FCCPARTA5C (AVG)
4 48.8\/
Av
g 325 35
163 163
I 13354 13608 2362 s Uy 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 1389.38 43.51 54.00 -5.49 35.62 32.47 6.60 3218 6.00 372 28 AVERAGE 1 2437.00 103,68 ----vv -=--m- 9.70 3243 6.68 32.21 6.00 372 25 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



e as. FCC RF Test Report Report No. : FR460508C

Pol. Vertical Fundamental

o Level (Bulim)

.\\"/v"\

Vo FCCPARTISC

Peak Blank
18

i 1496 1622 148 U4 50
Frequency (MHz)

Linit Ouer fead Ant CaflePreamp  Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1 24949 6158 74.00 -12.42 48.48 32.67 675 .4 680 M 2B PEMK

o Level (Bulim)

FCC PART 15C AV
a4 I
Avg Blank
125
183
w1 14495 622 1Y 14 i)

Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1 249,99 49.27 5400 -473 36.07 32.69 675 324 6.0 3T 28 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C20 of C41
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



e as. FCC RF Test Report Report No. : FR460508C

Pol. Horizontal Vertical
T L)
900 90.0
FCCPART 15 - FCCPART15)
0 FCPARTTRCAG) g FCPARTTECNG)

Peak FU—
300 304
Avg
150 140
3000 6000, 9000. 12000. 15000. 18000 3000 6000 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
1 4574.00 4L71 74.00 -32.29 59.27 3415 9.50 6L 0.0 -~  --- PEAK 1457400 4291 74.00 -31.09 60.47 3415 9.52 6L 0.00 -~ --- PEAC
1 3108 4474 7488 -19.26 S5.88 35.78 1L.69 6073 8.0 - --- PEAK 1 73108 4499 7488 -19.601 58.33 35.78 1L.69 6073 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C21 of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



saranas. FCC RF Test Report Report No. : FR460508C

Mode Band Edge

2400-2483.5_802.11g_CH11 2462MHz

ANT CDD 7+9
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B e FCCPART 15C B FCCPART 15C
e 7
B0 MW’W B0
b bisatanigsohinstatho ol
48 448
Peak
325 35
163 163
22 456 un2 24348 U924 200 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 2486.89 66.57 74.00 -7.43 53.45 32.62 674 3.4 6.00 126 296 PEAK 1 2462.00 113,63 --snev =omems 10871 32.44 678 3222 6.00 126 295 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
650 50
1 FCC PART 15C (AVG) FCCPARTA5C (AVG)
—————
48 48'8\/A//F/
Av
g 325 35
163 163
22 456 un2 24348 U924 200 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 2485.64 5188 54.00 -2.12 38.76 32.61 6.74 32.23 6.00 126 296 AVERAGE 1 2462.00 104,82 ----vv -vnem- 9190 32.44 678 32.22 6.00 126 295 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C22 of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



saranas. FCC RF Test Report

Report No. : FR460508C

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCCPART 15C B FCCPART 15C
50 % ! i
st fobugsnliypndigd
48 448
Peak
325 35
163 163
22 4536 un2 24348 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 243484 62.49 74.00 -11.60 49.29 32.61 673 32.23 6.00 260 111 PEAK 1 2462.00 107,37 --veev oomees 9.3 3250 671 3222 6.0 260 111 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
B FCC PART A5C (AVG) FCC PARTA5C (AVG)
iy ‘ 4&.&\//
Av
g 325 35
163 163
22 4596 un2 24348 U924 200 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 2485.26 49.84 54.00 -4.16 36.72 32.61 6.74 32.23 6.0 260 111 AVERAGE 1 62,00 98,62 ----vv -onom- 85,70 3244 678 32.22 6.00 260 111 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



e as. FCC RF Test Report Report No. : FR460508C

Pol. Horizontal Vertical
T L)
100 105,
904 904
70 FCCPART 15C] T FCCPART15C]
0 FCPARTTRCAG) g FCPARTTECNG)
40 1 o uﬂﬂl‘-‘hﬂu ) 1 : dewuwm
Peak ! 4
309 00
Avg
10 140
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (NHz) Frequency (NHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy MroufnBNn & EW B & B & o i
1 492400 4277 74.80 -31.23 60,34 3405 9.57 6L19 @.00 - .- PEAK 1492400 4192 74.00 -32.08 59.49 3485 9.57 6L19 0.0 ---  --- PEAK
1 7386.00 43.85 74.86 -30.95 56.52 35.78 IL72 6089 .08 - --- PEAK 1 738608 43.9 74.06 -30.84 57.43 35.78 1L72 6089 .08 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C24 of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



saranas. FCC RF Test Report

Report No. : FR460508C

Band Edge

2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz

Mode
ANT
Pol. Horizontal
11ﬂLe\leI (dBuVim)
1138
45
B HiE,PART 15C
1
60 erw
sl LTS o W
48
Peak
325
163
I 3. 1362, 2388, M, 40
Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Mt B B & & B B a iy
1 1389.30 67.03 74.00 -6.97 54.14 32.47 6.60 3218 6.0 169 304 PEAK
11ﬂLe\leI (dBuVim)
1138
45
B3
650
1 FCC PARTASC (AVG)
488
Av
g 325
163
I 3. 1362, 2388, M, 40
Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 238995 5189 5400 -2.11 3899 32.48 6.60 3218 6.00 169 304 AVERAGE

CDD 7+9

Fundamental
11"Le\iel (dBuVim)
1
1138
95
B FCCPART 15
50
448
35
163
U
1000 1400, 1800, 200, 2600, 3000
Frequency (MHz)
Uinit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBindwe B BN & & B B a g
1 2412.00 114,84 --veev ovmeee 10184 32,56 6.63 3219 6.00 169 384 PEAK

11"Le\iel (dBuVim)

1138
1
95
813
50
FCCPARTA5C (AVG)
48.8/
35
163
100 1400, 1600, 200, 2600, 3000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
1 241200 104,96 ----vn =oeeev 9196 32,56 6.63 3219 6.0 169 304 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number : C25 of C41



saranas. FCC RF Test Report Report No. : FR460508C

Mode Band Edge

2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz

ANT CDD 7+9
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B H{CPART 15C B FCCPART 15C
1
il w“w"r % Gl
’ bbbl iyl ,WNI L
s 4BIBM
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Uinit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 1389.82 65.64 74.00 -B.36 52.74 3248 G6.60 3218 6.0 335 47 PEM 1 2412.00 113,54 --veev oomeee 108,54 32,56 6.63 3219 6.00 335 47 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
I
45 95
B3 813
650 50
| FCLC PART A5C (AVG) FCCPARTA5C (AVG)
il ] 4MMEMHHﬂH“MﬂW#_W,W;w’*—“J
Av
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1238995 5154 54.00 -2.46 3B.64 32.48 6.60 3218 6.0 335 47 AVERAGE

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
T 212,00 103,32 --vem woeee- 90,32 32,56 6.63 3219 600 335 47 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number : C26 of C41



e as. FCC RF Test Report

Report No. : FR460508C

Pol. Horizontal Vertical
mLWWB"V'm] L“Levelldﬂll‘lﬂn)
900 90
0 FCCPARTA5C] 7 FCCPARTAC]
i FCCPART 1) Bl FCCPART EC A
Peak 80 M WWM 450 WWWWWM
Avg 300 300
150 144
3000 000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 4524.00 4134 74.80 -32.66 58.94 34.20 9.47 6L27 @.00 -~ --- PEAK 1 452400 41.68 74.80 -32.32 59.28 34.20 9.47 6L27 @.00 -~ --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number 1 C27 of C41



saranas. FCC RF Test Report

Report No. : FR460508C

8
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_106/53_2412MHz
ANT CDD 7+9
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
i1 i
B C PART15C B FCCPART15C
50 TWK M a0
b F{TAR S P bt iyl ORI YPION
44 LI
Peak
125 125
163 163
I 1. 2162, 238, 44, 40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.30 6137 74.00 -12.63 48.48 32.47 6.60 3218 6.0 108 292 PEAK 1 2412.00 115,69 --=nvv -vmees 102.69 32,56 6.63 3219 6.00 100 292 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
i3 LN
50 ]
FCCPARTA5C (AvG) FCCPART 15C (AVG)
484 48 \/‘“’_’//—)
Av
g 125 125
163 163
I I3, 2162, 238, 44, 40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.80 43.87 54.00 -5.13 35.97 32.48 G6.60 3218 6.0 109 292 AVERAGE 1 2412.00 105,86 -----v -=--=- 92,86 32.56 6.63 3219 6.00 100 292 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C28 of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



saranas. FCC RF Test Report

Report No. : FR460508C

8
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_106/53_2412MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B CPART15C B FCCPART 15
650 1 Mf M 50
o A At Il " Ty N
48 448
Peak
325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.17 60.9 74.00 -13.10 48.01 32.47 6.60 3218 6.0 399  SLPEA 1 241200 113,19 --veev oomeee 10819 32,56 6.63 3219 6.00 399 51 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
I
45 95
B3 813
50 50
FCCPART A5C (AVG) FCCPARTA5C (AVG)
408 48.8/ ———
Av
g 325 35
163 163
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.69 48.79 54.00 -5.21 35.89 32.48 6.60 3218 6.00 399 51 AVERAGE 1 2412.00 103,38 ----ev -=nem- 99.38 32.56 6.63 3219 6.00 399 51 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C29 of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



saranas. FCC RF Test Report

Report No. : FR460508C

9
Mode Band Edge - L
2400-2483.5_802.11ax HE20_CHO06_Full RU _2437MHz
ANT CDD 7+9
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FRRPART 15C B FCCPART 15C
650 1 50
48 448
Peak
325 35
163 163
I 13354 13608 2362 s Uy 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 134480 60.54 74.00 -13.46 48.26 3195 6.53 32.20 6.6 1ol 202 PEAK 1 237,00 115,47 --veev ommeee 102,57 3244 6.67 3221 6.00 101 212 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
FCCPARTAAC AVG) FCCPARTA5C (AVG)
——————
448 48.8/
Av
g 325 35
163 163
I 13354 13608 2362 s Uy 100 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit OQver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 1389.63 43.49 54.00 -5.51 35.59 32.48 6.60 3218 6.00 1Al 212 AVERAGE 1 237.00 105,23 --vnev oomees 92,33 3244 6.67 3221 6.00 101 212 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C41

TEL : +86-512-57900158
FCC ID: UZ7TEM45B2



e as. FCC RF Test Report Report No. : FR460508C

Pol. Horizontal Fundamental

o Level (Bulim)

1138 e
¢

M FCCPARTISC

) M 4
WM hadyen o " m
84
Peak Blank
15
163
w3 W95 22 U148 I 0
Frequency (MHz)

Linit Ouer fead Ant CaflePreamp  Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1 249,93 6133 74.00 -12.67 48,18 32.65 674 3224 6.0 101 212 PEMK

o Level (Bulim)

FCC PART 15C AV
a4 I
Avg Blank
125
183
w1 14495 622 1Y 14 i)

Frequency (MHz)

Linit Ouer fead Ant CaflePreamp  Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
T 4924 49,24 54,00 -4.76 36,04 32.69 675 3224 600 101 212 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C31of C41
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2





